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Company The content of this section is manufacturer's information.
Address
Study Number 660010-002
Received Date 26 January 2023
Condition of Sample Normal
Testing Date 26 January 2023
Expired Date 25 January 2024
Testing Facility RUEE, Research Unit of Applied Electric Field in Engineering
Test Procedure PFE Standard Test Method: ASTM F2299-03,

Delta P Standard Test Method: EN 14683

Summary: This procedure was performed to evaluate the non-viable particle filtration efficiency of the test
article and employed the basic particle filtration method described in ASTM F2299. Polystyrene Latex (PSL)
were nebulized mono-dispersedly and passed through the test article. The test procedure measures filtration
efficiency by comparing between the particle concentration count in the upstream and the downstream
ones.

Filtered and dried air is passed through an atomizer to produce an aerosol containing suspended
latex spheres. This aerosol is then passed through a charge neutralizer. The aerosol is then mixed and diluted
with additional preconditioned air to produce a stable, neutralizer, and dried aerosol of latex spheres.

One-minute particle concentration count were performed, with and without the test article in
the system. The filtration efficiency was calculated using the average number of particles penetrating

the test article compared to the average of the control values.

Area of test: 17.80 cm?

Particle Size: PM2.5

Face Velocity: |10.6 cm/s

Environment: | 25+3°C and 58+5% relative humidity (RH) for 4 hours

References: TSI Classifier Model 3082 S/N: 3082001807003,
TSI CPC Model 3788 S/N: 3788180801,
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Summary: This Delta P test is performed to determine the breathability of test articles by measuring the

differential air pressure on either side of the test article, using a manometer, at a constant flow rate.

Area of Test: 4.9 cm?

Delta P Flow Rate: 8 L/min

References: Dwyer Manometer Model 1211-30 S/N: S677041

Dwyer Manometer Model 1211-30 S/N: S231662

Dwyer Flow Controller Model GFC-111 S/N: G142241-1C

References Standard:

Standard
No. Attribute Unit
Level 1 Level 2 Level 3
1 Differential Pressure (AP) mmH,0/cm? <4.0 <5.0 <5.0
2 Particle Filtration Efficiency % >95 >98 >98
Statement:

1. This report is considered invalid without approved signature;

2. The articles and article information was/were provided by the sponsor who should be
responsible for the authenticity with RUEE hasn’t verified,;

3. The results shown in this report refer(s) only to the articles tested;

4. Without written approval of RUEE, this report can’t be reproduced except in their entirely.
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Detail Sample:

- Disposable Hygienic Carbon Mask 4Ply. (%Jﬂﬂ’]ﬂamﬁﬁmﬁmm‘guau a4 )

Result of Particle Filtration Efficiency (PFE):

Filtration Efficiency (%)
1 99.65
2 99.61
3 99.58
q 99.67
5 99.59
Average Filtration Efficiency (PFE): 99.62

Result of Differential Pressure (Delta P):

Test Article Number

Delta P (mmH,0/cm?)

4.98
arT
4.98
4.88

U-I-FL).)I\)|

4.99

Average Differential Pressure (Delta P) 4,92

- End of Report -

3~n E‘/ 26 - Jan - 2023

Study Director Assoc. Prof. Dr.Panich Intra Date of Issue
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This test report refers to the submitted sample(s) for testing/examining/analyzing only. It is not certified for the advertisement or reference of the products/
goods. The total or the part of this report may not be reproduced without the written approval from Textile Testing Center, Thailand Textile Institute.
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